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Batch inspection quality certificate for seamless steel cylinders
"R S Cylinders type: _WGII279-80-17.2A B3/ Filling medium: _1G-541
7 i S Product drawing no: LD-QP1.TY-B-05-01
JIKHB 451 Bottom structure:  MMPIEE OHAER ONKEE OHRE OXUED

il 3& VF Al 1IE4s 5 Manufacturing licence number: TS2210K24-2022
il i& 47 Manufacturing company: Anhui Clean Energy Co., Ltd.
477t S Batch No.: HB048 #il1& H ] Manufacturing Date: _2021.05

7 i Ar 4SS Standard: _GB/T 5099.1-2017

MMM TA___ 001 EF 1325 S-S 130 K.
£ Remark: A4t & # UM A4 F 5 S This batch cylinders don’t contain following
number: 001 (J)=#PEEERES) . 002 OKEBBHIRE)

1 FEHAREYE Main technical data

A TAERES (MPa) o KERE S (MPa) -
Nominal WP ' Hydrostatic TP '
NIRKEFL (L) - SEREE S (MPa) s
Nominal Volume Leakage TP '
N A
st e 279 WAL (mm) 73
Nominal Diameter
2 EEFE Main Material
5 Type 2R KBS Name RS, I Type
WIHLFA KL Cylinder Material | 34CrMo4 TC4440%% seamless steel tube D279%7.8

3 WA EHME S 4 Cylinder Material Chemical Composition

JL % Element C Si Mn Cr Mo S P S+P Ni Cu
0.30 | 0.15 | 0.60 | 0.90 | 0.1
A b i 0901 015
roL ~ ~ | ~ | ~ | ~ | <0010 |<0.020]| <0025 | <0.30 | <0.20
037 | 035 | 090 | 1.20 | 0.30
b [ A B
KIRER% | 534 | 026 | 0.79 | 0.98 | 0.19
Actual

3 1 2 9 2 0.005 0.010 | 0.015 | 0.032 | 0.049

Content
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4 J1%VERE Mechanical Property
AL FE T R Heat Treatment Method

%k Quenching + [A] ‘k Temper

-
; Jeb i 5 ” s
Fo % 35 H SR 1 | R Pl -
) Yield A% Bend
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/ecm?)
Rea (MPa)
afttrEAQL | >910,<1100 >770 >14 w232 | P40 | "
Szl 5 N
986/984 891/898 15.7/15.9 83 84 Acceptance
Actual Results
5 DA H] Bottom Anatomy
il S RIS, RE. KBS, ¢ GRS & IR EER
6 KIEMRIEIRLE Bursting Test
%i'5 Serial No.: HB048002 SZili{i#k ik 4 Bursting Pressure: _ 73.51 MPa

BEHE T Shape of crevasse: ¥k 5L, T, B ORI SATHE TSR

A AR B AR 54 GB/T 5099.1-2017 AEIER, &%,

After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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